
 

Approve Deny Signatures Date 

X  Benjamin Lockwood 
Benjamin R. Lockwood / Environmental Engineering Specialist February 19, 2021 

X  
Daniel W. Martin, P.E. / Environmental Engineer Manager March 11, 2021 

X  
Maria D. Bebenek, P.E. / Program Manager March 11, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0008508 

Facility Type Industrial APS ID 559775 

Major / Minor Major Authorization ID 965602 

a 
Applicant and Facility Information 

a 

Applicant Name Burle Business Park, LP 
 

Facility Name 
Burle Business Park Industrial Waste 
Treatment Plant 

 

Applicant Address 1004 New Holland Avenue   Facility Address 1004 New Holland Avenue   

 Lancaster, PA 17601-5606   Lancaster, PA 17601-5606  

Applicant Contact Althea Ramsay Carrigan  Facility Contact Althea Ramsay Carrigan  

Applicant Phone (717) 669-8861  Facility Phone (717) 669-8861  

Client ID 242333  Site ID 443881  

SIC Code 3671  Municipality Lancaster City  

SIC Description Manufacturing - Electron Tubes  County Lancaster  

Date Application Received March 1, 2013  EPA Waived? No  

Date Application Accepted March 6, 2013  If No, Reason Major Facility  

  

Purpose of Application NPDES Permit Renewal.  

a 

 

Summary of Review 

Burle Business Park, LP has applied to the Pennsylvania Department of Environmental Protection (DEP) for reissuance of its 
National Pollutant Discharge Elimination System (NPDES) permit. The permit was issued on August 4, 2008 and became 
effective on September 1, 2008. The permit authorized discharge of treated industrial wastewater from the existing industrial  
waste treatment plant (IWTP) located in Lancaster City, into the Conestoga River. The existing permit expiration date was 
August 31, 2013, and the permit has been administratively extended since that time. 
 
Per the previous fact sheet, Burle Industries, Inc. was formed in the 1980’s when the previous applicant, RCA, closed the 
facility. Burle operates at the same building, but does not include all the processes and operations that were performed by 
RCA. Burle Industries, Inc. is covered under SIC Codes 3671, 3679, and 3471. SIC Code 3671 is for transmitting industrial 
and specialty purpose electron tubes. SIC Code 3679 is for electronic components not elsewhere classified such as crystals, 
electric and electronic components, ferrite electronic parts, fuel cells. SIC Code 3471 is for electroplating, plating, polishing, 
and anodizing.  The main operation is electroplating and making specialized electron tubes. Wastewater generated by these 
operations is treated by a physical/chemical treatment plant. The processes include chrome reduction using sulfuric acid and 
sodium bisulfite to reduce the more toxic hexavalent chrome to trivalent chrome, a cyanide oxidation tank using chlorine and 
lime, a neutralization step using sulfuric acid or lime, a flash mix tank to add cation polymers, a clarifier for settling and then 
sand filters for tertiary filtration. Sewage is directed to public sewers. The facility has one outfall with two internal monitoring 
points. Outfall 101 discharges 0.193 mgd from the physical/chemical treatment plant where technology limits must be met. 
Outfall 201 monitors the quality of the 0.128 mgd of noncontact cooling water (NCCW). Outfall 001 is the combined flow of 
0.321 mgd that discharges to the Conestoga River at the confluence of the unnamed tributary. Flows have been greatly 
reduced at this facility due to permanent reductions in the manufacturing activity. Outfall 101 has now been reduced to about 



NPDES Permit Fact Sheet NPDES Permit No. PA0008508 
Burle Business Park Industrial Waste Treatment Plant  
 

2 

Summary of Review 

10,000 gpd and Outfall 201 has been reduced to about 24,000 gpd. The applicant is hoping to reduce the flows further with 
reuse and conservation.  
 
The treatment process consists of an equalization tank which flows to a chrome reduction tank where sodium metabisulfite is 
added. The wastewater then flows to a neutralization tank where lime, caustic soda, and sodium metabisulfite are added. Flow 
enters a flocculation tank where pH is monitored. The flocculation tank also receives flow from filter backwash, filtrate and 
overflow from the sludge thickener. Forward flow continues to the lamella separator. The lamella effluent enters a splitter box 
and is divided between the two sand filters. Flow finally passes through the effluent full pipe magmeter and the internal 
monitoring point 101 before it discharges to outfall 001. Cyanide waste enters a separate waste storage tank and is fed to the 
cyanide oxidation tank where HTH chlorine is added. Flow from the cyanide oxidation tank merges with the remaining influent 
in the neutralization tank. Sludge from the lamella separator is collected in the sludge thickener and passes through the filter 
press to be collected in a dumpster.  
 

 
Changes to the renewal: Total Nitrogen monitoring has been added to Outfall 001. Total Dissolved Solids, Chloride, Bromide 
and Sulfate monitoring has been added to Outfall 101. 
 
Supplemental Information is located at the end of this fact sheet. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0008508 
Burle Business Park Industrial Waste Treatment Plant  
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .321  

 Latitude 40º 3' 0"  Longitude 76º 16' 47"  

 Quad Name Lancaster  Quad Code 1835  

 Wastewater Description: 
Industrial wastewater from metal finishing and electroplating process, NCCW, 
Stormwater  

 

 Receiving Waters Conestoga River (WWF, MF)  Stream Code 07548  

 NHD Com ID 57463625  RMI 23.4  

 Drainage Area 324 mi2  Yield (cfs/mi2) 0.12  

 Q7-10 Flow (cfs) 38.9  Q7-10 Basis USGS Gage # 01576500  

 Elevation (ft) 246  Slope (ft/ft)        

 Watershed No. 7-J  Chapter 93 Class. WWF, MF  

 Existing Use N/A  Existing Use Qualifier N/A  

 Exceptions to Use N/A  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment Organic Enrichment, Siltation, Siltation, Pathogens, Pathogens  

 Source(s) of Impairment 
Agriculture, Rural (Residential Areas), Dam or Impoundment, Agriculture, Urban 
Runoff/Storm Sewers  

 TMDL Status N/A  Name N/A  

 

 Nearest Downstream Public Water Supply Intake Holtwood Power Plant  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 9.85  Distance from Outfall (mi) 30.5  
 

 
 
Other Comments: A drainage area of 324 mi2 and a Q7-10 flow of 38.9 cubic feet per second (cfs) were determined by 
establishing a correlation to the yield of USGS Gage Station #01576500 on the Conestoga River. The Q7-10 and drainage 
area at the gage are 38.6 cfs and 324 mi2, respectively. These values are taken from the USGS document “Selected 
Streamflow Statistics for Streamgage Locations in and near Pennsylvania”. The Q7-10 runoff rate at the gage station was 
calculated as follows: 
 
 Yield = (38.6 cfs)/ 324 mi2 = 0.12 cfs/mi2 
 
The drainage area at the discharge point, taken from USGS PA StreamStats = 324 mi2 

 
The Q7-10 at the discharge point = 324 mi2 x 0.12 cfs/mi2 = 38.9 cfs 
 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0008508 
Burle Business Park Industrial Waste Treatment Plant  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 101  Design Flow (MGD) 0.193  

 Latitude 40º 3' 8"  Longitude 76º 17' 3"  

 Quad Name Lancaster  Quad Code 1835  

 Wastewater Description: Industrial wastewater from metal finishing and electroplating process  

 

 Receiving Waters Conestoga River (WWF, MF)  Stream Code 07548  

 NHD Com ID 57463625  RMI 23.4  

 Drainage Area 324 mi2  Yield (cfs/mi2) 0.12  

 Q7-10 Flow (cfs) 38.9  Q7-10 Basis USGS Gage # 01576500  

 Elevation (ft)  246  Slope (ft/ft)        

 Watershed No. 7-J  Chapter 93 Class. WWF, MF  

 Existing Use N/A  Existing Use Qualifier N/A  

 Exceptions to Use N/A  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment Organic Enrichment, Siltation, Siltation, Pathogens, Pathogens  

 Source(s) of Impairment 
Agriculture, Rural (Residential Areas), Dam or Impoundment, Agriculture, Urban 
Runoff/Storm Sewers  

 TMDL Status N/A  Name N/A  

 

 Nearest Downstream Public Water Supply Intake Holtwood Power Plant  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 9.85  Distance from Outfall (mi) 30.5  
 

 
Other Comments: None 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0008508 
Burle Business Park Industrial Waste Treatment Plant  
 

5 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 201  Design Flow (MGD) 0.128  

 Latitude 40º 3' 5"  Longitude 76º 16' 55"  

 Quad Name Lancaster  Quad Code 1835  

 Wastewater Description: NCCW and Stormwater  

 

 Receiving Waters Conestoga River (WWF, MF)  Stream Code 07548  

 NHD Com ID 57463629  RMI 23.4  

 Drainage Area 324 mi2  Yield (cfs/mi2) 0.12  

 Q7-10 Flow (cfs) 38.9  Q7-10 Basis USGS Gage # 01576500  

 Elevation (ft)  246  Slope (ft/ft)        

 Watershed No. 7-J  Chapter 93 Class. WWF, MF  

 Existing Use N/A  Existing Use Qualifier N/A  

 Exceptions to Use N/A  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment Organic Enrichment, Siltation, Siltation, Pathogens, Pathogens  

 Source(s) of Impairment 
Agriculture, Rural (Residential Areas), Dam or Impoundment, Agriculture, Urban 
Runoff/Storm Sewers  

 TMDL Status N/A  Name N/A  

 

 Nearest Downstream Public Water Supply Intake Holtwood Power Plant  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 9.85  Distance from Outfall (mi) 30.5  
 

 
 
Other Comments: None 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0008508 
Burle Business Park Industrial Waste Treatment Plant  
 

6 

Compliance History 

a 

Summary of DMRs: A summary of the past 12-month DMR effluent data is presented on the next page of this 
fact sheet. 

Summary of Inspections: 4/23/2009: A routine inspection was conducted. It was noted that the flow was very low, 
and the facility was not discharging at the time of inspection. All treatment units were 
online and appeared to be operating properly with no noticeable problems. Outfall 201 and 
001 were both listed as good and clear. 
 
4/14/2011:  A routine inspection was conducted. It was noted that the flow was very low. 
The facility is mostly office space, with very little manufacturing, and the IWTP only 
operates 3 days/week for a few hours. The facility was not in operation at the time of 
inspection. All treatment units appeared to be operable. Outfall 201 and 001 were both 
inspected and listed as good and clear.  
 
6/28/2012: A routine inspection was conducted. The flow was very low, as the IWTP only 
operates 3 days/week for a few hours. The facility was not in operation at the time of 